SEGA oo wie s  SERVICE NOTE

(619)485-0910

TOLL-FREE NUMBERS PRIORITY: DATE: 3-16-83
Technical Assistance (800) 854-1938

Parts Assistance (800) 854-1900 4 (gt _ GAME/ASSEMBLY ™
California-Only Technical (800) 722-8576 [I Upon Game Failure AFFECTED: STAR TREK
California-Only Parts (800) 722-8575 Xl For Information Only NUMBER: 006

In the advent that you are experiencing difficulty controlling the volume
of your game, we recommend that you exchange the existing 10K potentiometer
in the Volume Control Block Assembly (Drawing No. 800-3282), page 69 of
your STAR TREKTM Owner's Manual (P/N 420-0855), for a 100 ohm pot.

(P/N 475-0052-00), and make the following corrections to page 68 of your

Owner's Manual:

DELETE Item No. 5, and
ADD Item No.s 29 and 30;

ITEM NO. PART NO. QTY REQD. DESCRIPTION
.00 -01 -02
29 283-0060-26 - L % Washer, #10
30 475-0052-00 1 = 1 Pot., 100 ohm




SEGA Soreaie s  SERVICE NOTE

(619)485-0910

' TOLL-FREE NUMBERS PRIORITY: DATE: 4-11-83
Technical Assistance (800) 854-1938 [
Parts Assistance (800) 8541900 - Urgent _ GAMEIASSEMBLY ™
California-Only Technical (800) 722-8576 [1 Upon Game Failure * STAR TREK -
California-Only Parts (800) 722-8575 ¥ For Information Only ~ NUMBER: g3 .gg1 COCkpit
™

The STAR TREK' ™ - Cockpit Owner's Manual (P/N 420-0972) shows the red and
brown colors transposed on the Control Block Assembly (Drawing Number
800-0454). Please correct your Manual on page 74:
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- Please note that beginning with this Service Note, the indexing system
has changed to a "generic-sequence" by year (i.e., 83-001).




SEBA orommiinms  SERVICE NOTE

(619) 485-0910
. TOLL-FREE NUMBERS PRIORITY: DATE: 4-11-83
Technical Assistance (800) 854-1938 t
Parts Assistance (800) 854-1900 - B Urgen , ‘:?Q”EEé?ggFMB'-Y
California-Only Technical (800) 722-8576 [ Upon Game Failure + COIN MECH.S
California-Only Parts (800) 722-8575 § For Information Only NUMBER: 83-002

SEGA uses two "over-and-under" style coin systems. These are used on
peNg0™, BUCK ROGERS™, and STAR TREK™

and are entirely interchangable

as sub-assemblies. Both carry the same assembly part number (P/N 220-0265);
the WICO model can be distinguished from the COINCO by the presence of a
rectangular protrusion located directly below the dual coin slots, as well
as a manufacturer's tag placed on the case of the coin acceptors inside

the coin door. Below are parts lists for the major component parts of

both units:
COINCO
PART NO. QTY REQD. DESCRITPION
220-0309 1 Harness, Coin Door
220-0297 1 Cash Box, Metal
220-0298 1 Lock, Lower Door, Flat Key
220-0299 1 Lock, Upper Door
220-0300- 1 Door, Upper
220-0301 1 Door, Lower
220-0302 1 Frame
- 517-0076 2 Switch and Wire Assembly
220-0316 1 Bracket, Coin Counter
WICO
PART NO. QTY REQD. " DESCRIPTION
220-0310 1 Harness, Coin Door
220-0303 1 Cash Box, Metal
510-0074 2 Coin Switch
600-0124 2 Actuator Switch Wire
220-0311 1 Door Frame w/ Hinge Assembly
220-0008 1 Coin Meter

Both the COINCO and WICO models use the 220-0008 Coin Meter. The
original mounting bracket should be retained for re-installation.




(619) 485-0910

SEG/A i oicso, caiiermia s2127-1395 SERVICE NOTE

| TOLL-FREE NUMBERS PRIORITY: DATE: 4-11-83
Technical Assistance (800) 854-1938 Mu t
Parts Assistance (800) 854-1900 -~ Mrgen _ ﬁQQ"EEéﬁggFMBLY ™
California-Only Technical (800) 722-8576 L] Upon Game Failure * STAR TREK
California-Only Parts (800) 722-8575 X For Information Only NUMBER: 83-004

In order to fully document the FCC approved version of the Component Shelf
Assembly (P/N 800-3304) with which all 700-0109 Top Assemblies are
equipped, please replace pages 96, 97 and 98 in your STAR TREKTM Owner's
Manual (P/N 420-0855) with the following pages:




Component Shelf Assembly 800-3304
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COMPONENT SHELF ASSEMBLY

ITEM NO.

W 00 N O O P W N e
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PART NO.

250-0610-00
252-0250-00
280-0005-00
280-0327-00
281-0045-12
283-0061-06
281-0005-24
283-0072-15
800-0190-01
800-0191-02
800-0482-01
800-0423-05
800-3305-00
283-0060-26

QTY REQD.
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DRAWING NUMBER 800-3304

DESCRIPTION

Ground Plane

Component Shelf

Cable Tie

Base Tie Wrap

SCR, 10-16 X .750, PN HD PHIL
Washer, #10 Lock

SCR, 10-24 X 1.50, PN HD PHIL
Nut, 10-24, Hex

EMI Xformer Assembly

G-80 Power Supply Assembly
Power Harness Assembly

Ground Strap Assembly

Game Electronics Assembly
Washer, #10 Flat




Component Shelf Assembly 800-3304

-0

255
ol

25T

ZPL

o, S
r 2

ot
4
qi :




SEBA orrwemit s SERVICE NOTE

(619)485-0910
TOLL-FREE NUMBERS PRIORITY: DATE: 4-29-83
Technical Assistance (800) 854-1938
Parts Assistance (800) 854-1900 ) Bt , GAME/ASSEMBLY ™
California-Only Technical (800) 722-8576 (X Upon Game Failure AFFECTED: gTAR TREK''-
California-Only Parts (800) 722-8575 O For Information Only ~ NUMBER:83-005 Cockpit

An error has been found in the illustration for the Switch Assembly (Drawing
Number 800-0444), page 78 of your STAR TREKTM- Cockpit Owner's Manual
(P/N 420-0972). Please make the following correction to your Manual:
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SEGA Srosm s SERVICE NOTE

(619)485-0910

. TOLL-FREE NUMBERS PRIORITY: DATE: 4.5-83
Technical Assistance (800) 854-1938 nu t
Parts Assistance (800) 854-1300 raen _ g?g"g&?gg?mw ™
California-Only Technical (800) 722-8576 [1 Upon Game Failure * STAR TREK'"-
Calitornia-Only Parts (800) 722-8575 Xl For information Only NUMBER: g3.g0g Cockpit

An error has been found on the parts 1ist for the Seat lodule (Drawing
Number 800-3362), page 67 of the STAR TREKTM- Cockpit Owner's Manual
(P/N 420-0972). Please correct Item No. 20 to reflect the following:

ITEM NO. PART NO. QTY REQD. DESCRIPTION

20 282-0060-06 6 Bolt, 4-20 X 30mm, CONN
JOINT, Carriage




S@ & A! ' éiis&léi',‘%‘i'ﬁ?o"m‘?!.‘?m‘zmags | serViceNOte

(619) 485-0910
TOLL-FREE NUMBERS PRIORITY:
Technical Assistance (800) 854-1938
Parts Assistance (800) 854-1900 O Urgent ) DATE: 5-16-83
California-Only Technical (800) 722-8576 [ As Required NUMBER: §3-012
California-Only Parts (800) 722-8575 @ For Information Only

GAME/ASSEMBLY AFFECTED: STAR TREK™M - Cockpit
700-0129-01 Top Assembly

SUBJECT: Addition.of new Top Assembly
ACTION: Please, add the following pages to your Owner's Manual (P/N 420-0972).




Top Ass»embly ' 700-0129




Top Assembly 700-0129
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Cabinet Wiring Diagram

700-0129

8 I l
7 6 5 4 3 | 2 1
I REVISIONS
zonc] TR T oo | arreovis
I l lses AT 1 | i
,= B00-0447 P/0 800 - 3364
B B00-3306-01 FOR-O1
L~ BOO-3366-00
_— - 7 Fok-00 -~ Bo0-0%0 D
COMPONENT SHELE 6 727 ale o
ASSY 80O- B34 -00 \YEL STl YEL (-
FOK -00 g—ms—-—J“ 7 7 3] | E
8| s00-3364-01 B ML) T 1 | E P
318 | mr-or SRR gl e e | 2
218 o 1ol ; z I8 oLk .
I . : B i ©t] WA
b3 8! LGB s SN o T [
) 8 N T 715 =R TR
= @ A o ‘."" B - g? T — HagsT
5 Blorees o 4 e v o M R AL ORN Lk 2
§ W k) ’|5;w‘:\1°‘:'§’ - 4™
e :
o CO 751 O a T 3 RoTARY
30 b e 5 |y 1B, RED BIR 1l conrror
BEN 1 A - A . - i n ! 4
I v B 3 0 PN il R L. 0 Rishintsa
1 3 i
= 2 B % L 2! © g
i
7] @ ( ) ~ BLX
Tahd | BLx usv 2@ ¢ g fohe S
55___.J=K_1,___mEN 7wt SV (163 il F . Gey
c Wi com 2
A ) TEANSFORMER. KIN ik - %
2z wh JORN_ Y 800 -0190-01 ol el ‘: 1 ¥
A5V 4 Ko ¥ g%“
33 8 a4 o
313 P
i
[ an —
4 L
600 -0482-02 3
SWITCH 9 B s O E
INTERLOXK| ﬁ]) 3
Lo 2 Bl oax R
:{: Torm -izvi] ) g 3 oo BB A FOR ~O1
I: = 3 [ REBFILY | i G -7
WHY AC | =i
: .J 3T_&‘i‘"% 5 | o EZ
RR -;I:}}g 55| s I |800-0443
ooy b a 5; wo<ay =120l = %51 ! FOR - 00 —B00-045! EMI
b ERNanY 8K ] 800-0470 FiLTER
\ e HETTETmERL| FOR -0t
i i o PN g
it
Pao[ T ! A ‘ . %’ * - 8
LT J b G |
L[_J ' » i _] 3\\ 5
N . 4N @(j A ’181 le 9 \_ goo-0atz | 3-B0x 800-0145-03 o
— B00-0453 BO0-0435 —. P3v 1l con wecn|con e %
- \ Hb - 0
A I l.@. [@ DETAIL X" Q
“1la
BiiiE - 3
ALY ] =
rarl b b
TUPS [y B 123
— BOO-0423-12 B00-0423-09
FOR-00 g00. 0456 —/ E il
o w9000 o I - ] e f;z&;&.:zv,:: I T
OR - Of . s LA B
o g — ] il . TRAGT NO. 3
qE SEE PETAU'X r — s / Grenlin/5ta
LB gbeiipn by
| SERVICE AT " [ A
& - MATLRIAL G
>< N7 CABINET iy l{)lq DIWM
MECH
VOLUM
LuME 5 - teEe 4
ASSY YOLUME COTROL BLOCK — 00-0452 fa I GO0 IDENT NG [ pad
N As5Y. usen W)QCY D 7 00 = 0‘29 G
APPLICATION /" Do noT scae_orawing W} scut WouE | [seer 3 of
8 7 6 | 5 4 3 2 1




TOP ASSEMBLY

ITEM NO.
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PART NO.

250-0583-00
250-0589-00
253-0292-00
282-0017-12
282-0019-36
283-0060-32
283-0060-33
283-0060-40

' 283-0061-08

283-0061-10
289-0010-04
420-0861-00
250-0659-00
420-0972-00
800-3361-00
800-3362-00
800-0417-00
420-1011-00
320-0068-00
289-0011-02
289-0012-00
281-0202-16
800-3421-00
800-3422-00

QTY REQD.
-00 -01
1 =
2 2
1 1
5 5
8 8
2 2
2 2
8 8
4 4
8 8
3 3
1 1
- i
1 1
1 -
1 4
1 1
1 1
A/R A/R
8 8
8 8
8 8
- £
- 1

DRAWING NUMBER 700-0129

DESCRIPTION

Cash Box

Bracket, Base

Cover, Transparent Seat Back
Bolt, Hex Hd. 1/4-20 X .75
Bolt, Hex Hd. 3/8-16 X 2.25
Washer, Flat 1/4"

Washer, Flat 1/4" wide
Washer, Flat 3/8"

Washer, Lock Split 1/4"
Washer, Lock Split 3/8"
Rivet, Blind Nylon

Box Decal

Cash Box

Owner's Manual

Monitor Module

Seat Module

Canopy Assembly
Notification, Ext. Switch
Tape, Foam

Nut, 6-32 Expansion, Rubber
Washer, #6 Nylon

Screw, 6-32 X 1.00 Black
Seat Module

Monitor Module




— ® 16250 Technology Drive =
g f M San Diego, California 92127- 1895 SerV'ceNOte

— (619) 485-0910
TOLL-FREE NUMBERS PRIORITY:
Technical Assistance (800) 854-1938"
Parts Assistance (800) 854-1900 e DATE: 5-16-83
California-Only Technical (800) 722-8576 [ As Required NUMBER:  83-013
California-Only Parts (800) 722-8575 X1 For Information Only
™

GAME/ASSEMBLY AFFECTED: STAR TREK - Cockpit
Monitor Module Assembly (P/N 800-3361)

SUBJECT: Parts List correction; Owner's Manual (P/N 420-0972) page 60.

ACTION: Delete Item No. 40; Top Graphics not used.
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